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STEPS

COACHSTEP (RETRACTABLE) DRIVE COMPONENT LIST

Callout Part # Description
A 163669 Coachstep Motor
B 164889 Coachstep Module
C 165045 Coachstep Pigtail Wire Harness

D
162986 Drive Shaft 25.75"
168389 Drive Shaft 30"

E 163164 Single/Double Gear Plate Assembly

F 164348

Triple Gear Plate Assembly 
NOTE: This version is no longer available. If you have 
this gear plate on your coachsteps and it is damaged, 
you will need to replace the entire step assembly.

G 165983 Slide Step Gear Plate Assembly
H 163001 Left Hand First Step Drive Arm
I 163002 Right Hand First Step Drive Arm
J 163500 Left Hand Double Step Drive Arm
K 163502 Right Hand Double Step Drive Arm
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See Note Below
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http://store.lci1.com/electric-box-electric-steps
http://store.lci1.com/coach-step-pigtail-wireharness-motorized-motorized-raw-material-block
http://store.lci1.com/coach-step-drive-shaft-clear-zinc
http://store.lci1.com/30-coach-step-drive-shaft-clear-zinc
http://store.lci1.com/coach-step-gear-plate-assemblies
http://store.lci1.com/lh-first-step-drive-arm-motorized
http://store.lci1.com/rh-first-step-drive-arm-motorized-pc-black
http://store.lci1.com/lh-double-step-drive-arm-motorized-pc-black
http://store.lci1.com/rh-double-step-drive-arm
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STEPS

COACHSTEP SLIDE STEP COMPONENT LIST

Callout Part # Description
L 165221 Anti-Skid Tape
M 165667 Top Step Link Plate
N 165959 Bottom Step Link Plate

O
166187 Step Slide Rail 12"
166186 Step Slide Rail 22"

P
165910 Top Step 26"
171812 Top Step 30"

Q
165880 Bottom Step 26"
171811 Bottom Step 30"

R 165048 Step Light
S 116531 Bronze Bushing
T 216567 Wet Bolt Kit

U

128952 Bolt - 5/16 - 18 x 1 1/4
128969 Bolt - 5/8 - 14 x 3 1/4
128970 Bolt - 5/16 - 18 x 1 9/16
142996 Bolt - 5/16 - 18 x 1
183925 Bolt - 6mm-10 x 63.5mm
165213 Bolt - 6mm 10 x 55mm

V

119072 Nut - 3/8 - 16
179881 Nut - 3/8 - 24
165215 Nut - 3/8 - 24
181440 Nut - 5/16 - 18
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http://store.lci1.com/anti-skid-step-tape-25-x-8-motorized
http://store.lci1.com/12-rails-w-250-lbs-capacity-motorized-raw-material-block
http://store.lci1.com/22-heavy-duty-drawer-slide-motorized-raw-material-block
http://store.lci1.com/bronze-bushing
http://store.lci1.com/coachstep-wet-bolt-replacement-kit-bolt-washer-bushing-nut
https://store.lci1.com/step-hardware-bolts-all-sizes-p354
https://store.lci1.com/step-hardware-bolts-all-sizes-p354
https://store.lci1.com/step-hardware-bolts-all-sizes-p354
https://store.lci1.com/step-hardware-bolts-all-sizes-p354
https://store.lci1.com/step-hardware-bolts-all-sizes-p354
https://store.lci1.com/step-hardware-bolts-all-sizes-p354
https://store.lci1.com/step-hardware-nuts-all-sizes-p355
https://store.lci1.com/step-hardware-nuts-all-sizes-p355
https://store.lci1.com/step-hardware-nuts-all-sizes-p355
https://store.lci1.com/step-hardware-nuts-all-sizes-p355

